
 
 

PROGRAMA DE DOCTORADO EN INGENIERÍA AMBIENTAL 

(Distinguido con Mención hacia la Excelencia por el Ministerio de Educación) 

DPTO. DE CIENCIAS Y TÉCNICAS DEL AGUA Y DEL MEDIO AMBIENTE 

E.T.S. DE INGENIEROS DE CAMINOS, CANALES Y PUERTOS 

UNIVERSIDAD DE CANTABRIA 

 

TESIS DOCTORAL 

Para optar al grado de Doctor por la Universidad de Cantabria con Mención Internacional 

ANOXAN: UN REACTOR ANAEROBIO-ANÓXICO INNOVADOR PARA 

ELIMINACIÓN BIOLÓGICA DE NUTRIENTES DE AGUAS RESIDUALES 

ANOXAN: A NOVEL ANAEROBIC-ANOXIC REACTOR FOR BIOLOGICAL 

NUTRIENT REMOVAL FROM WASTEWATER 

 

RUBÉN DÍEZ MONTERO 
 

 

Director 

IÑAKI TEJERO MONZÓN Santander, octubre de 2015 



 

 

 



 

 
 

 
[...]
wastewater inflow may hinder the achievement of both high nitrogen and phosphorus 

removal efficiencies. Better efficiencies may be attained through the separation of the 

anaerobic and anoxic conditions in space. Few studies have been found compacting 

the anaerobic and anoxic zones in a single suspended sludge reactor. Kwon et al. 

(Kwon et al., 2005) proposed an upflow multi-layer suspended sludge bioreactor, in 



 
 
 
 
 

Chapter 6 

80 
 
 
 
 
 
 
 

which raw wastewater was fed into the reactor together with a nitrate-rich stream 

recycled from the subsequent aerobic reactor. This flow generates an anoxic zone, 

followed by an upper anaerobic one (where nitrate is depleted). However, in such 

configuration, the availability of biodegradable substrate needed for phosphate release 

in the anaerobic zone is limited due to consumption during denitrification in the 

previous anoxic zone. For this reason, configurations with an anaerobic zone 

preceding an anoxic one are preferred for biological phosphorus removal.  

In this framework, the AnoxAn reactor configuration was conceived and patented 

by Tejero et al. (2010) with the objective of unifying the non-aerated zones (anoxic 

and anaerobic) in a continuous upflow sludge blanket reactor. The unification of the 

anaerobic and anoxic compartments in a single reactor leads to a simple layout, 

compared to conventional configurations for BNR. Furthermore, energy savings for 

mixing are attained due to upflow operation. The setup, with an anaerobic zone at the 

bottom prior to an anoxic zone above, avoids the use of chemicals and the need for 

additional source of organic matter for BNR by means of enhanced biological 

phosphorus removal (EBPR) and pre-anoxic denitrification, as it is in the 

configurations A2/O, Modified Bardenpho, UCT and VIP (Tchobanoglous et al., 

2003). A calm zone at the top of the reactor avoids the escape of large amounts of 

biomass, thus promoting high sludge concentration in the sludge blanket, leading to a 

better exploitation of the reactor volume. In addition, the alternate anaerobic-anoxic 

conditions promote DPAO activity and anoxic phosphate uptake. Overall, the novel 

configuration claims anaerobic phosphate release, anoxic denitrification and 

phosphate uptake in a single reactor, providing high compactness and efficiency. 

The hydraulic separation is required in order to establish separate anoxic and 

anaerobic conditions inside the reactor, that is to keep negligible nitrate concentration 

in the anaerobic zone. Previous studies were aimed at the hydraulic behavior 

evaluation and optimization of an AnoxAn reactor prototype (Díez-Montero et al., 

2015). It was proved the feasibility of anoxic-anaerobic hydraulic separation while 

achieving adequate mixing conditions in the two zones and keeping the continuous 

influent flow up-way through it. 

The biological anaerobic-anoxic functioning of AnoxAn is meant to be coupled 

with an aerobic reactor (for the removal of residual organic matter, phosphate uptake, 

and nitrification) and a secondary sedimentation unit (or a final filtration step), as to 

complete the BNR treatment train. In this study AnoxAn was coupled with an aerobic 

hybrid membrane bioreactor (HMBR) in order to evaluate the performance of the 

novel reactor in the removal of organic matter and nutrients from wastewater. The 

configuration of the HMBR was previously patented (Tejero and Cuevas, 2005) and 

tested for organic matter and nitrogen removal at different scales 



 
 
 
 
 

Performance evaluation of a novel anaerobic-anoxic sludge blanket reactor for biological 
nutrient removal treating municipal wastewater 

 

81 
 
 
 
 
 
 
 

(Rodríguez-Hernández et al., 2012; Rodríguez-Hernández et al., 2014). The proven 

efficient and stable nitrification in the HMBR facilitates the AnoxAn evaluation, 

reducing the influence of the aerobic reactor operation in the AnoxAn performance. 

Besides, coupling a biofilm reactor with a suspended biomass reactor leads to an 

integrated process, which has the additional advantage of enabling separate control of 

different biomasses. The slower-growing nitrifying biomass  preferentially takes place 

on biofilms, while the faster-growing heterotrophic biomass, including denitrifiers and 

PAO, usually resides in the suspended activated sludge. This feature facilitates the 

optimization of simultaneous nitrogen and phosphorus removal processes 

(Onnis-Hayden et al., 2011). 

This chapter reports the performance evaluation of the AnoxAn reactor in the 

removal of organic matter and nutrients from municipal wastewater. The expected 

advantages of the novel reactor were tested in the very first experimental campaign 

ever carried out with the AnoxAn reactor, which is presented in this chapter. The 

specific objectives of the study were to assess the organic matter, nitrogen and 

phosphorus removal efficiencies, to reveal the underlying mechanisms controlling 

BNR, and to describe the key features of the novel reactor.  

6.2. Materials and methods 

6.2.1. Experimental setup 

The setup of the bench-scale pilot plant is illustrated in Figure 6-1. It consists of 

two reactors, AnoxAn and HMBR, made of polymethyl methacrylate (PMMA). 

The 48.4 L AnoxAn reactor, with internal square section of 0.20 x 0.20 m2 and a 

height of 1.30 m, is vertically divided up into an anaerobic zone at the bottom (26% of 

total volume), an anoxic zone above (66%) and a transition calm zone at the top (8%). 

A nitrate-rich stream, set to about 3 times the influent flowrate, is recycled from the 

subsequent aerobic reactor to the anoxic zone of AnoxAn with a dosing pump. 

Mechanical mixing in the anoxic zone was obtained by means of an impeller (300 

rpm) while continuous internal recycle of the anaerobic zone was carried out by 

means of a peristaltic pump (turnover rate of the anaerobic volume 4.2 h-1). The same 

peristaltic pump provided intermittent recycling from the anaerobic to the anoxic 

zone performing repeating sequences of anoxic/anaerobic recirculation (tanox/tanae) in 

order to enhance the suspended biomass circulation inside the reactor being exposed 

to the alternating anaerobic and anoxic conditions. The hydrodynamic reactor 

behaviour was further optimized introducing an expanded polyvinyl chloride (PVC) 

baffle of 0.040 m width along the wall, between the anoxic and anaerobic zones. A 



 
 
 
 
 

Chapter 6 

82 
 
 
 
 
 
 
 

baffle of a rigid horizontal polyethylene (PE) net of 0.039 m height was inserted 

0.10 m below the water surface to establish the upper transition zone. 

 

Figure 6-1 Schematic diagram of the experimental system 

The 69.0 L HMBR, with internal square section of 0.20 x 0.20 m2 and a height of 

1.80 m, was partially filled with a sponge type biofilm support (polyurethane pieces of 

2 x 1 x 1 cm3) occupying 46% of the total reactor volume. A polyvinylidene difluoride 

(PVDF) hollow fibre microfiltration membrane module (2 m2 filtering surface, 

produced by Porous Fibers, Spain) was placed underneath the biofilm bed, as 

described in Rodríguez-Hernández et al. (2012). An automatic backwashing was 

conducted using permeate water for 4 minutes every 45 minutes, according to 

manufacturer instructions. At the bottom of the reactor a coarse bubble air diffuser 

was placed. The air supply (14 L min-1) was set in order to provide sufficient and 

continuous stirring in the membrane zone, eventually controlling membrane fouling 

rate. This air flowrate resulted in a bulk liquid oxygen concentration of about 5 mg L-1. 



 
 
 
 
 

Performance evaluation of a novel anaerobic-anoxic sludge blanket reactor for biological 
nutrient removal treating municipal wastewater 

 

83 
 
 
 
 
 
 
 

6.2.2. Wastewater and operational conditions  

The study was performed in a municipal wastewater treatment plant, located in 

Santander (North coast of Spain), with a population equivalent of about 428,000 p.e., 

combined sewer system and average flow of 7,668 m3 h-1. Pre-treated wastewater 

(coarse screen, 2-mm fine screen, grit and grease removal) was fed into the bench-

scale pilot plant. The composition of the influent wastewater showed high fluctuations 

due to wet weather and it was characterized by high salinity as typical for coastal area 

with combined sewer system. The operational conditions during the experimental 

campaign are reported in detail in Table 6-1. The mixed liquor solids retention time 

(SRT) was set at 39 days through sludge wastage from the HMBR. The recirculation 

sequence tanox/tanae was set to 3 min / 9 min in order to tackle progressive 

sedimentation and to improve the alternation of anaerobic-anoxic conditions. 

 

Table 6-1 Operating conditions of the AnoxAn pilot plant  

  Average ± SD 

Run time (day) 88 

Influent flowrate Qin (L h-1) a 11.9 ± 1.7 

HRT (h) a Total 10.1 ± 1.9 

 AnoxAn 4.2 ± 0.8 

 HMBR 5.9 ± 1.1 

OLR a kgBOD5 m-3 day-1 0.59 ± 0.17 

 kgCOD m-3 day-1 0.87 ± 0.34 

C/N (gCOD gTN-1) a 10.6 ± 2.2 

C/P (gCOD gTP-1) a 89.3 ± 25.3 

SRT (day) a 39 

Internal recirculation sequence tanox/tanae (min min-1) 3 / 9 

Temperature (ºC) a 18.0 ± 3.2 

a not including start-up (days 1-15) 

 



 
 
 
 
 

Chapter 6 

84 
 
 
 
 
 
 
 

6.2.3. Analytical procedures 

6.2.3.1. Analytical methods 

24-h composite samples were collected two or three times a week and kept cool 

until laboratory analysis. The sample points were: influent wastewater, HMBR 

effluent, nitrate-recycle stream, and anaerobic zone, anoxic zone and effluent from the 

AnoxAn reactor. Total and filtered chemical oxygen demand (COD and fCOD), 

biochemical oxygen demand (BOD5), total and volatile suspended solids (TSS and 

VSS), ammonium (NH4), total nitrogen (TN) and total phosphorus (TP) were 

measured according to the Standard Methods (APHA, 2005). Ion-chromatography 

(761 COMPACT-IC METROHM) was used for nitrite (NO2), nitrate (NO3) and 

phosphate (PO4). Dissolved oxygen concentration, temperature and electrical 

conductivity were measured using portable meters (HACH HQ40d meter with 

LDO101 and CDC40103 probes). 

6.2.3.2. Characterization of functional microorganisms 

Activated sludge grab samples were taken from the anoxic zone of the AnoxAn 

reactor, while biofilm samples were extracted from the biofilm support at three 

different locations: top, middle and bottom of the biofilm zone. The sponge pieces 

were immersed in phosphate buffer solution (PBS), centrifuged and strongly vortexed 

to extract the biofilms as in Chae et al. (2012).  

Microbial activity batch tests 

The biological potential activity was evaluated by means of batch tests, 

determining the following specific rates: (i) ammonium uptake rate (AUR) of biofilm 

extracts; (ii) nitrate uptake rate (NUR) and phosphate release and uptake rates (PRR 

and PUR) of the AnoxAn activated sludge samples. The AUR and NUR tests were 

performed according to Kristensen et al. (1992), while the PRR and PUR were 

determined as described in Wachtmeister et al. (1997). The fraction of DPAO out of 

PAO was also estimated using the approach proposed by Wachtmeister et al. (1997), 

as the ratio between the PUR under anoxic and aerobic conditions (PURanox/PURaero). 

A set of batch tests for each specific rate were performed during the experimental 

campaign. 

FISH analysis 

The identification and abundance of specific microorganisms present in the 

activated sludge samples and biofilm extracts of the reactors were analysed by 

fluorescent in-situ hybridization (FISH) analysis as specified by (Amann, 1995). The 

samples were subject to gentle sonication before fixation. Afterwards, immobilization 

and hybridization using selected probes were carried out. To visualize all the cells the 



 
 
 
 
 

Performance evaluation of a novel anaerobic-anoxic sludge blanket reactor for biological 
nutrient removal treating municipal wastewater 

 

85 
 
 
 
 
 
 
 

microscope slides were counterstained with DNA stain 4', 6'-diadimino-2-phenylindol 

(DAPI). The target organisms were detected by the examination of their characteristic 

fluorescence using an epifluorescence Leiz Laborlux D microscope in combination 

with a digital camera Leica DCF42 and software LAS (v3.7.0) from Leica 

Microsystems. The probes used in this study were: Nso_1225 for ammonia oxidizing 

bacteria (AOB); Ntspa_662 and Nit_3 for nitrite oxidizing bacteria (NOB); Pao_462 

for Accumulibacter phosphatis (PAO); and Amx_368 for anammox bacteria 

(anaerobic AOB). The target cells were counted to determine the fraction of FISH 

positive out of the total DAPI count. 

6.2.3.4. Statistical analysis 

Results of the performance evaluation of the pilot plant are expressed with 

average values and the standard deviation. Results of concentrations close to zero and 

removal efficiencies close to 100% are clearly skewed and do not correspond to a 

normal distribution, nevertheless the standard deviation was determined in order to 

represent the spread of the results. Regarding the results of the microbial activity 

batch tests and FISH analysis, statistical analysis was performed in order to assess the 

significance of differences between results obtained in different samples, using the 

single-factor analysis of variance followed by multiple comparisons by means of post 

hoc tests (Tukey’s method when variances were equal or Games-Howell’s method 

when variances were unequal). The Kolmogorov-Smirnov test was used to test the 

normality of the distributions. 

6.2.4. Mass balances analysis 

Mass balances analysis was performed in order to better understand the removal 

mechanisms of the process and to reveal some key features of the novel AnoxAn 

reactor, as detailed below, and according to the nomenclature reported at the end of 

this chapter. 

The fate of organic matter in the AnoxAn reactor was determined taking into 

account the COD inputs and outputs. The mass of soluble COD entering the 

AnoxAn reactor per day is given by: 

                                      (6-1) 

Similarly, the mass of soluble COD leaving the AnoxAn reactor is accounted by: 

                                                         (6-2) 

This output estimation considers independent routes of organic matter 

consumption for denitrification and phosphate uptake. Organic matter consumption 



 
 
 
 
 

Chapter 6 

86 
 
 
 
 
 
 
 

through denitrification was estimated according to the amount of nitrate reduced, 

while uptake for phosphorus removal was determined assuming that 10 g of soluble 

COD are required to remove 1 g of phosphorus (Tchobanoglous et al., 2003): 

                       
    

           
 (6-3) 

         
      

          
                         (6-4) 

The nitrate removal efficiency in the anoxic zone was determined taking into 

account the nitrate recycle flowrate and concentrations as given by: 

         
                                       

                  
 (6-5) 

The extent of simultaneous nitrification and denitrification in the aerobic HMBR, 

expressed by the parameter SND, was determined through nitrate mass balance in the 

HMBR. The amount of nitrate denitrified in the HMBR is given by the difference 

between the theoretical amount of nitrate produced in the system (considering 

complete nitrification of the influent ammonium except nitrogen removal through 

bacterial assimilation) and the actual nitrate output from the HMBR. Then, the SND 

is defined as the ratio between the amount of nitrate denitrified in the HMBR and the 

theoretical amount of nitrate produced in the system, as given by: 

    
                                    

                 
 (6-6) 

An SND value of 0 indicates no occurrence of simultaneous nitrification and 

denitrification, while an SND of 1 indicates complete removal of nitrate in the HMBR 